FCC TEST REPORT

Report No.: FR422507AA

4.4. 6dB Spectrum Bandwidth Measurement

4.4.1. Limit
For digital modulation systems, the minimum 6dB bandwidth shall be at least 500 kHz.
4.4.2. Measuring Instruments and Setting
The following table is the setting of the spectrum analyzer.
Spectrum Parameters Setting
Attenuation Auto
Span Frequency > 6dB Bandwidth
RBW 1-5 % of the emission bandwidth (EBW)
VBW > 3 x RBW
Detector Peak
Trace Max Hold
Sweep Time Auto
4.4.3. Test Procedures
1. The transmitter output (antenna port) was connected to the spectrum analyzer in peak hold mode.
2. The resolution bandwidth of 1-5 % of the emission bandwidth (EBW) and the video bandwidth of = 3 x
RBW were used.
3. Measured the spectrum width with power higher than 6d account by this measurement.
4.4.4. Test Setup Layout
6dB Spectrum Bandwidth
[MJ . EUT
Spectrum
Analyzer
4.4.5. Test Deviation
There is no deviation with the original standard.
4.4.6. EUT Operation during Test
The EUT was programmed to be in continuously transmitting mode.
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4.4.7. Test Result of 6dB Spectrum Bandwidth

For Non-Beamforming

Test date Feb. 13, 2014 Test Site No. THO01-CB
Temperature 26°C Humidity 63%
Test Engineer Wen Chao Configuration 802.11a
Configuration IEEE 802.11a
<Ant. 1>
0 .
Channel Frequency Bl ?ﬁﬂg;’vidth ggB/Zxr?dcv(\:/iud%ed Mi?k:"Zi;mt Test Result
(MHz)
149 5745 MHz 16.32 20.64 500 Complies
157 5785 MHz 16.32 20.96 500 Complies
165 5825 MHz 16.32 21.52 500 Complies
<Ant. 1+2+3, CDD>
6dB Bandwidth 99% Occupied
Channel Frequency (MHz) Ba(n'\%\_/'vzlgjth Miz(.l_lfzi;nit Test Result
Ant. 1 | Ant. 2 | Ant. 3 | Ant. 1 | Ant. 2 | Ant. 3
149 5745 MHz | 16.32 | 16.32 | 16.32 | 18.24 | 17.04 | 18.08 500 Complies
157 5785 MHz | 16.32 | 16.32 | 16.32 | 20.32 | 16.96 | 18.00 500 Complies
165 5825 MHz | 16.32 | 16.32 | 16.24 | 19.68 | 16.88 | 22.08 500 Complies
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For Non-Beamforming
For <Ant. 1>
6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 149 /Ant. 1

@

Fef 20 dBm Att 30 OB SWT 20 ms 16.32 MHzZ

a0

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 157/ Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms 16.32 MHzZ

a0

1ter 5785 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.2014 18:51:43
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 165/Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms 16.32 MHzZ

a0

1ter 5825 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.2014 18:52:29
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For <Ant. 1+2+3, CDD>
6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 149 /Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms 16.32 MHzZ

a0

L_ex) | D2 . mdk\r*“ T

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 20:05:03

6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 157 / Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Ref 20 dBm Att 30 4B SWT 20 ms 16.32 MEz
2 1 1V N v 1 yoBw ZO0L320000p00 MH=Z
L1 1 T n n
D3 f (A [.‘..n Ak T “ﬁ Jm.\L
L p2 B E0d Aok 1 b At

1ter 5785 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 20:02:10
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 165/Ant. 1

® EEW 100 kH=z
VEW 300 kHz

FRefl 20 dBm ALL 30 OB SWT Z0 ms 16.32 MHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 149/ Ant. 2
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VEW 300 kHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 157 / Ant. 2

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm ALt 30 4B SWT 20 ms 16.32 MHz
2 1P r  n°t Vv 1 fHoBwW loelgSoo0oopoo MH=z
- D Tj oI
: N R, 1 Fye m
L1
., WM WWN ]
-4
50 -
enter S5.785 GHz 4 MH=z/ .:;';'.lrl 40 MH=z
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 165/ Ant. 2
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VEW 300 kHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 149/ Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 157 / Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11a/CH 165/ Ant. 3
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Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Wen Chao Configuration 802.11ac 20MHz

Configuration IEEE 802.11ac 20MHz
<Nss1MCSO0, Ant. 1>

] 99% Occupied . o
Channel Frequency £ [EEmabyialy Bandwidth allos el Test Result
(MHz) (kHz)
(MHz)
149 5745 MHz 17.60 21.20 500 Complies
157 5785 MHz 17.28 21.76 500 Complies
165 5825 MHz 17.60 21.68 500 Complies
<Nss1MCSO, Ant. 1+2+3>
6dB Bandwidth St Oreupier
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3 | Ant. 1 | Ant. 2 | Ant. 3
149 5745 MHz 17.60 | 17.60 | 17.60 | 21.84 | 17.92 | 20.80 500 Complies
157 5785 MHz 17.12 | 17.60 | 17.60 | 22.24 | 17.92 | 21.92 500 Complies
165 5825 MHz 17.60 | 17.60 | 17.60 | 21.52 | 17.92 | 24.00 500 Complies
<Nss2MCSQ0, Ant. 1+2+3>
6dB Bandwidth L Lleelpiey
MH Bandwidth Min. Limit
Channel Frequency (MHz) (MHz2) (kHz) Test Result
Ant. 1| Ant. 2 | Ant. 3 | Ant. 1 | Ant. 2 | Ant. 3
149 5745 MHz 17.60 | 17.60 | 17.60 | 19.84 | 17.84 | 18.56 500 Complies
157 5785 MHz 17.60 | 17.60 | 17.60 | 20.40 | 17.92 | 19.04 500 Complies
165 5825 MHz 17.60 | 17.60 | 17.68 | 20.56 | 17.92 | 18.80 500 Complies
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For <Nss1MCSQ, Ant. 1>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 149 /Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms L7 MHzZ

a0

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 20:08:351

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157/ Ant. 1

® EEW 100 kH=z
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Fef 20 dBm Att 30 4B SWT 20 ms 17 .2 MHZ
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 165/ Ant. 1
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VEW 300 kHz
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For <Nss1MCSO0, Ant. 1+2+3>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 149 /Ant. 1

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms L7 MHzZ

a0

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 20:22:10

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 165/ Ant. 1

@

Refl
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SWT 20 ms
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./

i 40 MH=z

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 149/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157 / Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 165/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0O/ CH 149 /Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCS0/ CH 157/ Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCS0O/ CH 165/ Ant. 3
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Fef 20 dBm Att 30 OB SWT 20 ms L7 MHzZ
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<Nss2MCSO0, Ant. 1+2+3>

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 149 /Ant. 1

® EEW 100 kH=z
VEW 300 kHz
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 157 / Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 165/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 149/ Ant. 2

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm Att 30 OB SWT 20 ms L7 MHzZ

a0

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 Z20:27:23

SPORTON International Inc. Page No. : 335 0f 515
TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 157 / Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 165/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCSO0/ CH 149/ Ant. 3

® EEW 100 kH=z
VEW 300 kHz

Fef 20 dBm ALt 30 4B SWT 20 ms 17 . ¢ MHz
20 F 18 So0000p00 MHZ
L. n 10 =7 ame )

T pz 4.357 FM‘J-MM ..,L“VL""JIUU‘JL”L‘" i

1ter 5.745 GH=z 4 MHz/ Epan 40 MHz

Date: 10.FEE.Z2014 Z20:26:20

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 157 / Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 165/ Ant. 3
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Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Wen Chao Configuration 802.11ac 40MHz

Configuration IEEE 802.11ac 40MHz
<Nss1MCSO0, Ant. 1>

] 99% Occupied . o
Channel Frequency £ [EEmabyialy Bandwidth allos el Test Result
(MHz) (kHz)
(MHz)
151 5755 MHz 36.32 36.48 500 Complies
159 5795 MHz 35.84 36.80 500 Complies
<Nss1MCSO, Ant. 1+2+3>
6dB Bandwidth St Oreupier
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant.1 | Ant. 2 | Ant. 3 | Ant. 1 | Ant. 2 | Ant. 3
151 5755 MHz 36.48 | 36.32 | 36.48 | 36.48 | 36.48 | 36.64 500 Complies
159 5795 MHz 36.32 | 36.32 | 36.48 | 36.80 | 36.32 | 37.44 500 Complies
<Nss2MCSQ0, Ant. 1+2+3>
6dB Bandwidth St Oreupier
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3

151 5755 MHz 36.16 | 36.32 | 36.16 | 36.48 | 36.48 | 36.32 500 Complies

159 5795 MHz 36.16 | 36.32 | 36.32 | 36.64 | 36.48 | 36.64 500 Complies
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For <Nss1MCSO, Ant. 1>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 151 /Ant. 1

® *RBW 100 kHz Delta 1 [T1 ]
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I-60.
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-80
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 159/ Ant. 1
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For <Nss1MCSO0, Ant. 1+2+3>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 151 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 159/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/ CH 151/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/ CH 159/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 151 /Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO/ CH 159 /Ant. 3
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For <Nss2MCS0, Ant. 1+2+3>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 159/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0 / CH 159/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151 /Ant. 3

® *RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.25 dB
Ref 20 dBm *Att 30 dB SWT 20 ms 36.160000000 MHz
20 Offket 20[dB opw 36[-320000p00 MHz
arker| 1 [T1 ||
10 ol 74 dem
PN D1 5.391 dBm i-7izogg 00 _GHz
MED | 0 p 1L 1
—60 Eaasa s s iis TRV
5. 736920p00 GHz
Temp 2| [T1 0B
| 10 P L 1
0[49 dBm
5. 773240p00 GHz
3DB
|-40.
I-50.
I-60.
I-70.
F2
F1
-80
Center 5.755 GHz 8 MHz/ Span 80 MHz

Date: 14.FEB.2014 06:58:59

6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 159/ Ant. 3
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FCC TEST REPORT

Report No.: FR422507AA

Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Wen Chao Configuration 802.11ac 80MHz

Configuration IEEE 802.11ac 80MHz

<Nss1MCSO0, Ant. 3>

] 99% Occupied . o
Channel Frequency £ [EEmabyialy Bandwidth allos el Test Result
(MHz) (kHz)
(MHz)
155 5775 MHz 75.52 75.84 500 Complies
<Nss1MCSO, Ant. 1+2+3>
6dB Bandwidth Pt Oreupier
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant.1 | Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
155 5775 MHz 75.52 | 75.20 | 75.52 | 76.16 | 75.84 | 75.84 500 Complies
<Nss2MCSQ0, Ant. 1+2+3>
6dB Bandwidth Pt Oreupier
Bandwidth Min. Limit
Channel Frequency (MHz) (MHz) (k.Hz) Test Result
Ant.1 | Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3

155 5775 MHz 75.84 | 75.84 | 75.52 | 75.84 | 75.84 | 75.84 500 Complies
SPORTON International Inc. Page No. : 347 of 515
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For <Nss1MCSQ, Ant. 3>
Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/ CH 155/ Ant. 3
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For <Nss1MCSO0, Ant. 1+2+3>
Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/CH 155/ Ant. 1
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/ CH 155/ Ant. 2
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/ CH 155/ Ant. 3
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Report No.: FR422507AA

For <Nss2MCSO0, Ant. 1+2+3>

Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0/ CH 155/ Ant. 1
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0 / CH 155/ Ant. 2
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0 / CH 155/ Ant. 3
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For Beamforming

Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Magic Lai Configuration 802.11ac 20MHz

Configuration IEEE 802.11ac 20MHz
<Nss1MCSO0, Ant. 1+2+3, CDD>

5 =
6dB Bandwidth Sl Cleelplzd
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
149 5745 MHz 17.36 | 17.52 | 17.60 | 18.24 | 17.92 | 20.40 500 Complies
157 5785 MHz 17.36 | 17.60 | 17.52 | 18.64 | 17.92 | 19.36 500 Complies
165 5825 MHz 17.60 | 17.60 | 17.60 | 24.56 | 18.00 | 24.08 500 Complies
<Nss2MCSQ0, Ant. 1+2+3, CDD>
6dB Bandwidth S Cleeplzd
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3 | Ant. 1 | Ant. 2 | Ant. 3
149 5745 MHz 17.60 | 17.68 | 17.68 | 18.72 | 17.84 | 18.88 500 Complies
157 5785 MHz 17.60 | 17.76 | 17.68 | 19.28 | 17.76 | 18.40 500 Complies
165 5825 MHz 17.60 | 17.60 | 17.76 | 21.68 | 17.84 | 19.44 500 Complies
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For <Nss1MCSQ, Ant. 1+2+3, CDD>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 149 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 165/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 149/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157 / Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 165/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0O/ CH 149 /Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCSO0/ CH 157 / Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss1MCS0O/ CH 165/ Ant. 3
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For <Nss2MCSQ, Ant. 1+2+3, CDD>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 149 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 157 / Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 165/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 149/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 157 / Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 165/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCSO0/ CH 149/ Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0 / CH 157 / Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 20MHz Nss2MCS0/ CH 165/ Ant. 3
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FCC TEST REPORT

Report No.: FR422507AA

Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Magic Lai Configuration 802.11ac 40MHz

Configuration IEEE 802.11ac 40MHz
<Nss1MCSO0, Ant. 1+2+3, CDD>

6dB Bandwidth Sl Cleelplzd
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
151 5755 MHz 35.68 | 36.32 | 36.32 | 38.56 | 36.48 | 38.24 500 Complies
159 5795 MHz 36.68 | 36.48 | 36.16 | 45.60 | 36.48 | 37.12 500 Complies
<Nss2MCSQ0, Ant. 1+2+3, CDD>
6dB Bandwidth S Cleeplzd
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
151 5755 MHz 36.48 | 36.48 | 36.48 | 40.32 | 36.32 | 36.64 500 Complies
159 5795 MHz 36.48 | 36.32 | 36.48 | 41.60 | 36.32 | 36.64 500 Complies
SPORTON International Inc. Page No. : 364 of 515
TEL : 886-3-327-3456 Issued Date  : Jun. 30, 2014
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For <Nss1MCSO0, Ant. 1+2+3, CDD>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 151 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 159/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/ CH 151/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/ CH 159/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO0/CH 151 /Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss1MCSO/ CH 159 /Ant. 3
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For <Nss2MCSQ, Ant. 1+2+3, CDD>
6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151 /Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 159/ Ant. 1
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0 / CH 159/ Ant. 2
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 151 /Ant. 3
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6 dB Bandwidth Plot on Configuration IEEE 802.11ac 40MHz Nss2MCS0/ CH 159/ Ant. 3
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Test date Feb. 13, 2014 Test Site No. THO1-CB
Temperature 26°C Humidity 63%
Test Engineer Magic Lai Configuration 802.11ac 80MHz

Configuration IEEE 802.11ac 80MHz
<Nss1MCSO0, Ant. 1+2+3, CDD>

5 =
6dB Bandwidth Sl Cleelplzd
Bandwidth Min. Limit
Channel Frequency (MH2) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
155 5775 MHz 75.52 | 73.60 | 73.92 | 81.60 | 76.48 | 76.80 500 Complies
<Nss2MCSQ0, Ant. 1+2+3, CDD>
6dB Bandwidth S Cleeplzd
Bandwidth Min. Limit
Channel Frequency (MHz) (MHz) (k.Hz) Test Result
Ant. 1| Ant. 2 | Ant. 3| Ant. 1 | Ant. 2 | Ant. 3
155 5775 MHz 76.16 | 76.48 | 75.84 | 77.44 | 76.16 | 76.48 500 Complies
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For <Nss1MCSO0, Ant. 1+2+3, CDD>
Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO/CH 155/Ant. 1
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Date: 17.FEB.2014 15:38:58

Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/ CH 155/ Ant. 2
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss1MCSO0/ CH 155/ Ant. 3
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For <Nss2MCSQ, Ant. 1+2+3, CDD>
Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0/ CH 155/ Ant. 1
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0 / CH 155/ Ant. 2
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Power Density Plot on Configuration IEEE 802.11ac 80MHz Nss2MCS0 / CH 155/ Ant. 3
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4.5. Radiated Emissions Measurement

4.5.1. Limit

30dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within the

restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (microvolt/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

4.5.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting of spectrum

analyzer and receiver.

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1GHz

Stop Frequency

10th carrier harmonic

RBW / VBW (Emission in restricted band)

1MHz / 3MHz for Peak, 1MHz / 10Hz for Average

RBW / VBW (Emission in non-restricted band) | 100kHz / 300kHz for peak
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9kHz~150kHz / RBW 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RBW 9kHz for QP

Start ~ Stop Frequency

30MHz~1GHz / RBW 120kHz for QP

SPORTON International Inc.
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45.3. Test Procedures

1.

10.

Configure the EUT according to ANSI C63.10. The EUT was placed on the top of the turntable 0.8 meter
above ground. The phase center of the receiving antenna mounted on the top of a height-variable
antenna tower was placed 3 meters far away from the turntable.

Power on the EUT and all the supporting units. The turntable was rotated by 360 degrees to determine
the position of the highest radiation.

The height of the broadband receiving antenna was varied between one meter and four meters above
ground to find the maximum emissions field strength of both horizontal and vertical polarization.

For each suspected emissions, the antenna tower was scan (from 1 m to 4 m) and then the turntable was
rotated (from O degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

For emissions above 1GHz, use 1MHz VBW and 3MHz RBW for peak reading. Then 1MHz RBW and
10Hz VBW for average reading in spectrum analyzer.

When the radiated emissions limits are expressed in terms of the average value of the emissions, and
pulsed operation is employed, the measurement field strength shall be determined by averaging over
one complete pulse train, including blanking intervals, as long as the pulse train does not exceed 0.1
seconds. As an alternative (provided the transmitter operates for longer than 0.1 seconds) or in cases
where the pulse train exceeds 0.1 seconds, the measured field strength shall be determined from the
average absolute voltage during a 0.1 second interval during which the field strength is at its maximum
value.

If the emissions level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz.

For testing above 1GHz, the emissions level of the EUT in peak mode was lower than average limit (that
means the emissions level in peak mode also complies with the limit in average mode), then testing will
be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.

In case the emission is lower than 30MHz, loop antenna has to be used for measurement and the

recorded data should be QP measured by receiver. High — Low scan is not required in this case.
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4.5.4. Test Setup Layout
For Radiated Emissions below 1GHz (9kHz~30MHz)

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver oy o—— ]

For Radiated Emissions below 1GHz (30MHz~1GHz)

RX Antenna

I e— Im —_—
Ant. Teed
point

1
Metal Full Soldered Ground Plane

Spectrum Analyzer -
I Receiver _ &

For Radiated Emissions above 1GHz

Ant. feed

Metal Full Soldered Ground Plane

Spectrum Analyzer

I Receiver _ et
45.5. Test Deviation
There are no deviations with the original standard.
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4.5.6. EUT Operation during Test
For Non-beamforming mode:
The EUT was programmed to be in continuously transmitting mode.
For beamforming mode:
The EUT was programmed to be in beamforming transmitting mode.
4.5.7. Results of Radiated Emissions (9kHz~30MHz)
Frequency Range 9kHz~30MHz Test Site No. 03CH01-CB
Temperature 24°C Humidity 55%
Test Engineer David Tseng Configurations CTX
Test Date Feb. 26, 2014
Freq. Level Over Limit Limit Line Remark
(MHz) (dBuV) (dB) (dBuV)
- - - - See Note
Note:

The amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has

no need to be reported.
Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

Limit line = specific limits (dBuV) + distance extrapolation factor.
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4.5.8. Results of Radiated Emissions (30MHz~1GHz)
Frequency Range | 30MHz~1GHz Test Site No. 03CHO01-CB
Temperature 24°C Humidity 55%
Test Engineer David Tseng Configurations | CTX
Horizontal
107 Level (dBu\/im) Date: 2014-02-26 Time: 20:41:40
100
80
G0 FCC CLASS-B
| 5 '
40 - 5
20
0
_1030 100. 200, 300, 400. 500, 600, 700, 200, 900. 1000
Frequency {MHz)
Limit ©Over PRead Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB m deg
1 125.96 32.73 43.50 -190.77 51.24 1.33 11.73 31.57 15a 211 HORIZOHTAL Peak
2 25@.19 32.73 46.00 -13.27 50.41 1.99 11.91 31.49 125 119 HORIZOHTAL Peak
3 375.32 38.52 46.08 -7.45 52.58 2.44 14.93 31.43 1aa 301 HORIZOHTAL QP
4 624,61 49.23 46.08 -5.77 49,54 3.18 18.61 31.40 131 289 HORIZOHNTAL QP
5 749,74 36.53 46.08 -9.47 44,68 3.53 19.69 31.37 1aa 329 HORIZOHTAL QP
= 800.18 40.17 46.00 -5.853 45.01 3.67 19.76 31.27 103 107 HORIZOHTAL QP
7 874.87 41.91 46.00 -4.09 45.93 3.89 20.24 31.15 1oa 296 HORIZONTAL QP
8 1000.00 40,65 54.00 -13.35 46.18 4.21 21.44 31.18 125 327 HORIZONTAL Peak

Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the permissible value

has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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Vertical
107 Lewvel (dBuWim) Date: 2014-02-26 Time: 20:29:05
100
80
60 FCC CLASS-B
qo—1 3 ] g i
20
0
_1030 100. 200. 300. 400. 500. 600. 700, 800, 900, 1000
Frequency (MHz)
Limit Over Read Cableintenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Pol/Phase Remark
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 49,67 32.41 40.08 -7.59 51.68 @.75 11.85 31.87 laa 191 WERTICAL Peak
2 77.53 29,58 40,00 -10.42 53.72 1.43 6.53 31.7@ 158 312 WERTICAL Peak
3 375.32 35.14 46.00 -7.86 52.20 2.4 14.93 31.43 15@ 1@2 WERTICAL Peak
4 624.61 35.41 46.00 -190.59 45,02 3.1 18.81 31.40 1o 56 WERTICAL QP
5 00.18 39.72 46.00 -6.28 47.56 3.67 19.76 31.27 laa a1 WERTICAL Peak
G §74.87 37.08 46.00 -§.92 M.190 3.89 28.24 31.15 125 3803 VERTICAL Peak
7 1006.00 35.96 54.00 -15.84 41.49 4.21 21.44 31.18 10 291 WERTICAL Peak

Note:

The amplitude of spurious emissions which are attenuated by more than 20 dB below the permissible value
has no need to be reported.

Emission level (dBuV/m) = 20 log Emission level (uV/m).

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
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4.5.9. Results for Radiated Emissions (1GHz~10" Harmonic)

Following channel(s) was (were) selected for the final test as listed below.

For Non-Beamforming

MODE TX Chain TESTED MODULATION | MODULATION | DATA RATE
CHANNEL TECHNOLOGY TYPE (Mbps)
802.11a Ant.1 149, 157, 165 OFDM BPSK 6
802.11a Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK 6
802.11ac 20MHz Ant.1 149, 157, 165 OFDM BPSK MCSO (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (13)
802.11ac 40MHz Ant.1 151, 159 OFDM BPSK MCSO0 (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (27)
802.11ac 80MHz Ant.3 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO (58.5)
For Beamforming
wooe | mecnan | JeeieD | MOPATION [NOODLATION oATA RATE
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (13)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (27)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO (58.5)
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For Non-Beamforming

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 149/ Ant. 1 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3']Le'..rel {(dBuVim) Date: 2014-02-07 Time: 21:35:11
120
100
FCC CLASSB |
80 l
2 FCC CLASS-B AV |
60 !
40
20
01000 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over PRead Cableftntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 11491.80 48.45 54.00 -5.55 39.84 5.11 38.78 35.28 Average 184 181 HORIZOHTAL
2 11492.56 63.91 74,00 -18.€9 55,38 5.11 38.78 35.28 Peak 1edt 181 HORIZOHTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 149/ Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
- Level {dBuVim) Date: 2014-02-07 Time: 21:33:28
120
100
FCO CLASS-B.
a0 l
FCC CLASS-B AV
60 1 !
40
20
01000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp L/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv'/m dBuv//m dB  dBuy dé  dB/m dB m deg
1 11488.68 56.70 74.00 -17.38 48.09 5.11 38.78 35.28 Peak 164 169 VERTICAL
2 11499.28 41.57 54.00 -12.43 32.96 5.11 38.78 35.18 Lverage 108 169 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 157 / Ant. 1 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuV/im) Date: 20114-02-07 Time: 21:39:41
120
100
FCO CLASS-B
a0 l
2 FCC CLASS-B AV
G0 !
40
20
G11.‘!1.‘!1.‘! 8800. 16600, 24400. 32200. 40000
Frequency (MHz)
Cableintenna Preamp AfPos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv'/m dBuv//m dB  dBuv dB  dB/m dB <t deg
1 11578.16 5@.72 54.00 -3.28 42.05 5.14 38.83 35.30 Average 1al 182 HORIZONTAL
2 11572.68 65.85 74.09 -8§.15 57.18 5.14 35.53 35.30 Peak 1al 182 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 157 / Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBuVim) Date: 2014-02-07 Time: 21:37:49
120
100
FCO CLASS-B |
80 l
FCC CLASS-B AV
60 1 !
40
20
01000 8300. 16600, 24400, 32200. 40000
Frequency {MHz)
Limit ©Over PRead {ablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv//m dé  dBuv dB  dB/m dB m deg
1 11568.32 58.26 74.90 -15.74 49,60 5.13 38.83 35.30 Peak 108 78 WERTICAL
2 11579.20 43.43 54.09 -10.57 34.76 5.14 38.83 35.30 Average 109 78 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 165/ Ant. 1 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuVim) Date: 2014-02-07 Time: 21:43:30
120
100
FCO CLASS-B
a0 {
5 |
FCC CLASS-B AV
60 !
40
20
01000 8800, 16600. 24400, F2200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv'/m dBub'/m dB  dBuv dé  dB/m dB €m deg
| 1 11650.280 53.1@ 54.080 -0.98 44.38 5.16 38.86 35.30 Average 102 188 HORTIZONTAL |
2 11653.80 68.50 74.00 -5.50 59.78 5.16 38.86 35.30 Peak loz 180 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 165/ Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level {dBuVim) Date: 20114-02-07 Time: 21:41:57
120
100
FCO CLASSB |
80 l
5 FCC CLASS-B AV
60 !
40
20
01000 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Limit oOver Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv/m dB  dBuv dé  dB/m dB <t deg
1 11651.88 45.98 54.08 -8.02 37.26 5.16 38.86 35.30 Average 11a 171 WERTICAL
2 11652.72 61.13 74.00 -12.87 52.41 5.16 38.86 35.3@ Peak 11@ 171 VERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 149 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuVim) Date: 2014-02-07 Time: 22:12:55
120
100
FCO CLASS-B |
80 l
Z FCC CLASS-B AV
60 !
40
20
01000 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over Read C{ablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv//m dB  dBuv dB  dB/m dB <t deg
1 11492.20 46.06 54.80 -7.94 37.45 5.11 38.78 35.28 Average 108 152 HORIZONTAL
2 11492.72 61.66 74.00 -12.34 53.05 5.11 38.78 35.28 Peak 188 182 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 149 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Lev\el {dBuVim) Date: 2014-02-07 Time: 22:11:25
120
100
FCOCLASS-B |
a0 l
FCC CLASS-B AV
60 2 |
40
20
61000 a800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over PRead Cableintenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv/m dBut/m dB  dBuv dé  dB/m dB cm deg
1 11486.72 43.68 54.00 -10.32 35.47 5.11 38.78 35.28 Average la1 176 VERTICAL
2 11486, 76 57.92 74,09 -16.08 49.31 5.11 38.78 35.28 Peak lal 170 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 157 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {(dBuV/im) Date: 2014-02-07 Time: 22:16:19
120
100
FCO CLASSB |
80 l
1 FCC CLASS-B AV
60 !
40
20
01000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul m dB  dBuy dé  dB/m dB < deg
1 11572.64 63.83 74.00 -10.17 55.16 5.14 38.83 35.30 Peak 106 150 HORIZONTAL
2 11573.84 47.71 54.80 -6.29 39,84 5.14 38.83 35.30 Average 108 150 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11a CH 157 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBul/im) Date: 2014-02-07 Time: 22:14:49
120
100
FCO CLASS-B |
80 l
FCC CLASS-B AV
60 y !
40
20
01000 8800. 16600. 24400. 32200. 40000
Frequency {MHz)
Limit ©Over PRead {ablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv//m dé  dBuv dB  dB/m dB m deg
1 11569.96 58.72 74.08 -15.28 50.05 5.14 38.83 35.30 Peak 108 80 VERTICAL
2 1157@.24 45,45 54.00 -5.95 36,38 5.14 38.83 35.30 Average 108 80 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 165/ Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Le'\'rel {dBuVim) Date: 2014-02-07 Time: 22:19:43
120
100
FCO CLASS-B |
80 l
i FCC CLASS-B AV
60 ;
40
20
05000 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 11651.36 49.76 54.08 -4.24 41.84 5.16 38.86 35.30 Average 188 146 HORIZOHTAL
2 11652.32 63.42 74.00 -10.58 54.70 5.16 38.86 35.30 Peak 108 146 HORTZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-327-0973
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11a CH 165/ Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Lewvel {dBuVim) Date: 2014-02-07 Time: 22:18:09
120
100
FCC CLASS-B |
a0 l
] FCC CLASS-B AV |
80 !
40
20
01000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit oOver PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dB  dB/m dB cm deg
1 11647.96 46,83 54.08 -7.97 37.31 5.16 38.86 35.30 Average 108 169 WERTILCAL
2 11648.08 61.37 74.00 -12.63 52.65 5.16 38.86 35.30 Peak 109 169 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 394 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 149 /Ant. 1 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBuV/im) Date: 2014-02-07 Time: 22:27:59
120
100
FCOCLASS-B
80 l
2 FCC CLASS-B AV
60 !
40
20
01000 8800, 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 11499.48 48.34 54.00 -5.66 39.73 5.11 38.78 35.28 Average 1a3 181 HORIZOHTAL
2 11495.84 65.71 74.08 -85.29 57.09 5.12 38.78 35.28 Peak 1a3 181 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode | IEEE 802.11ac 20MHz Nss1MCSO0 CH 149/Ant. 1 Polarization \%
Temperature 24°C Humidity 55% Test Engineer David Tseng
130Level {dBuWim) Date: 2014-02-07 Time: 22:26:27
120
100
FCOCLASS-B.
a0 l
FCC CLASS-B AV
60 4 ;
40
20
G1000 8800, 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 11487.458 41.12 54.080 -12.88 32.51 5.11 38.78 35.28 Average 188 172 WERTICAL
2 11495.92 57.44 74,00 -16.56 48.82 5.12 38.78 35.28 Peak 188 172 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 /Ant. 1 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
13 l:'Le*\.'el {(dBuVim) Date: 20114-02-07 Time: 22:31:20
120
100
FCO CLASS-B
a0 l
2 FCC CLASS-B AV |
GO !
40
20
01000 3800. 16600, 24400. J2200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 1157@a.12 49.77 54.08 -4.23 41.1@ 5.14 38.83 35.30 Average 168 183 HORIZOHTAL
2 11575.92 66.68 74.900 -7.32 55.01 5.14 35.83 35.30 Peak loa 183 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 /Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 SoLeveI {dBuvim) Date: 2014-02-07 Time: 22:30:06
120
100
FCOCLASSH |
a0 l
FCC CLASS-B AV
60 1 !
40
20
01000 8800. 16600, 24400. 32200. 40000
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB cm deg
1 11568.36 58.32 74.00 -15.68 49.66 5.13 38.83 35.30 Peak 108 80 VERTICAL
2 11569.92 43.25 54,00 -19.75 34.58 5.14 385.83 35.30 Average 108 80 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/Ant. 1 | Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {(dBuV/im) Date: 2014-02-07 Time: 22:34:32
120
100
FCO CLASS-B
80 |
- |
FCC CLASS-B AV
60 !
40
20
G1000 a800. 16600, 24400. 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBul m dB  dBuy dé  dB/m dB < deg
1 11651.48 51.97 54.08 -2.63 43.15 5.16 38.86 35.30 Average 1aa 151 HORIZOHTAL
2 11655.96 6F.95 74.08 -5.65 60,23 5.16 38.86 35.30 Peak 1aa 151 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 399 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng

13 0Le\.rel {dBu\/ i) Date: 2014-02-07 Time: 22:33:09

120

100

FCO CLASS-B |
20 l
5 FCC CLASS-B AV |

60 !

40

20

03000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit ©Over Read (Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv'/m dBul /m dB  dBuv dé  dB/m dB <t deg
1 11649.85 46.16 54.00 -7.54 37.44 5.16 35.86 35.30 Average 129 172 VERTICAL
2 11655.76 62.33 74.00 -11.67 53.61 5.16 38.86 35.30 Peak 129 172 VERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 149 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Lev\el {dBuWv/m}) Date: 20114-02-07 Time: 22:57:41
120
100
FCO CLASS-B.
80 l
7 FCC CLASS-B AV
60 !
40
20
01000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Cabledntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m fal cm deg
1 11487.60 46.02 54.00 -7.98 37.41 5.11 38.7% 35.25 Average 16 182 HORIZOHTAL
2 11495.84 62,26 74.68 -11.74 53.84 5.12 38.78 35.28 Peak 188 182 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 149 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng

i 30Level (dBuvim) Date: 2014-02-07 Time: 22:55:56

120

100

FC{ CLASS-B |
80 l
5 FCC CLASS-B AV

60 !

40

20

01000 2800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit ©Over PRead Cabledntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m de  dBuv dé  dB/m dB am deg
1 11491.16 44.82 54.08 -9,93 35.41 5.11 38.78 35.28 Average 108 169 WERTICAL
2 11495.76 60.55 74.00 -13.45 51.93 5.12 38.78 35.28 Peak 108 169 VERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130|_.3-\.r.3| {dBuv/im) Date; 2014-02-07 Time: 23:01:03
120
100
FCC CLASS-B |
80 l
2 FCC CLASS-B AV
60 ;
40
20
01000 8800. 16600, 24400 32200. 40000
Frequency (MHz)
Limit Over Read C{abledntenna Preamp AfPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 11568.52 48.68 54.00 -5.32 40.02 5.13 38,83 35.30 Average 182 179 HORTZOHTAL
2 11573.28 63.92 74.00 -10.08 55.25 5.14 38.83 35.30 Peak 182 179 HORIZOHTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level (dBuVim) Date; 2014-02-07 Time: 22:59:32
120
100
FCO CLASS-B |
80 l
FCC CLASS-B AV |
60 1 !
40
20
%1000 8800, 16600. 24400 32200. 40000
Frequency {MHz)
Limit ©Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB < deg
1 11572.44 58.65 74.808 -15.35 49,98 5.14 38.83 35.30 Peak 1aa 174 WERTICAL
2 11572.92 44.52 54.80 -9.48 35.85 5.14 38.83 35.30 Average 169 174 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
13 0Lwel {dBuVim) Date: 2014-02-07 Time: 23:04:34
120
100
FCO CLASS-B |
80 l
2 FCC CLASS-B AV
60 !
40
20
61000 8800. 16600, 24400. 32200. 40000
Frequency (MHz)
Limit Over Read C{ablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv//m dB  dBuv dB  dB/m dB <t deg
1 11652.92 49,22 54.00 -4.78 40.50 5.16 38.86 35.30 Average 109 183 HORIZOHTAL
2 11655.96 65.31 74.00 -8.69 56.59 5.16 38.86 35.30 Peak 109 183 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 405 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/ Ant. 1+2+3 Polarization \%

Temperature 24°C

Humidity 55%

Test Engineer

David Tseng

1 30Level {dBuvimn)

Date: 2014-02-07 Time: 23:03:00

120

100

a0

FCC CLASS-B |

60

FCC CLASS-B AV

40

20

1000 8800,

16600.

24400,

Frequency (MHz)

32200. 40000

Limit Over Read CablefAntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBulv/m dé  dBuv dB  dB/m dB cm deg
1 11651.68 62.58 74.00 -11.42 53.86 5.16 35.86 35.30 Peak 10a 169 VERTICAL
2 11652.12 46.58 54.00 -7.42 37.86 5.16 38.86 35.30 Average 1aa 169 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Page No. : 406 of 515
Issued Date - Jun. 30, 2014

FC

CID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 149 / Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBulim) Date: 2014-02-07 Time: 23:07:48
120
100
FCO CLASS-B |
80 l
; FCC CLASS-B AV
60 !
40
20
01000 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit oOver PRead dCablefntenna Preamp AfPos  T/Pos
Fregq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dé  dB/m dB €m deg
1 11459.12 59.34 74.00 -14.66 50.73 5.11 38.78 35.28 Peak 1aa 183 HORIZOHTAL
2 11499,.32 44.43 54,08 -9.57 35.82 5.11 38.78 35.28 Average 108 183 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 407 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 149 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuWim) Date: 2014-02-07 Time: 23:06:19
120
100

FCO CLASS-B |
80 l
FCC CLASS-B AV
60 1 !
40
20
G1lle.‘ll.‘l 8800, 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 11487.8@ 55.87 74.00 -18.13 47.16 5.11 38.78 35.28 Peak 188 171 WERTICAL
2 11499.48 41.33 54.00 -12.67 32.72 5.11 38.78 35.28 Average 188 171 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 408 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 157 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {tdBuvim) Date: 2014-02-07 Time: 23:11:12
120
100
FCO CLASS-B.
80 l
5 FCC CLASS-B AV
60 !
40
20
%1000 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read CableAntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 11579.28 46.87 54.00 -7.13 38.20 5.14 38.83 35.30 Average 106 151 HORIZOHTAL
2 11578.88 61.76 74.08 -12.24 53,09 5.14 38.83 35.30 Peak 188 181 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 409 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 157 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level {dBuVim) Date: 2014-02-07 Time: 23:09:33
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV
60 2 !
40
20
G1IIIIZIIZI 2800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPas  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv/m dB  dBuv dé  dB/m dB <m deg
1 1157a. 08 41.89 54,00 -12.11 33.22 5.14 38.83 35.30 Average 10a 173 WERTICAL
2 1157a. 84 56.95 74,00 -17.05 48,28 5.14 38.83 35.30 Peak 108 173 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 410 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 165 / Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level (dBuVimy) Date: 2014-02-07 Time: 23:14:52
120
100
FCOCLASS-B
80 l
1 FCC CLASS-B AV
60 !
40
20
G1000 8800, 16600, 24400. 32200. 40000
Frequency (MHz)
Limit Over Read C(abletntenna Preamp &/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuY/m dB  dBuv dB  dB/m dB cm deg
1 11649, 96 65.86 74.00 -5.14 57.14 5.16 38.86 35.30 Peak 108 183 HORIZONTAL
2 11650.28 48.91 54.08 -5.09 48.19 5.16 38.86 35.30 Average 1aa 183 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 411 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 165 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBuVin) Date: 2014-02-07 Time: 23:12:54
120
100
FCO CLASS-B |
80 l
7 FCC CLASS-B AV
60 !
40
20
G1000 8800. 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv/m dB  dBuy dBé  dB/m dB €m deg
1 11650.@8 44,28 54.08 -9.88 35.48 5.16 38.86 35.30 Average 108 172 WERTICAL
2 11657.8@ 59.46 74.00 -14.54 50.74 5.16 38.856 35.30 Peak loa 172 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 412 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 151 /Ant. 1 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3']Le'\'rel {dBuWim) Date: 2014-02-07 Time: 23:18:52
120
100
FCOCLASS B
80 l
FCC CLASS-B AV
60 1 !
40
20
G1000 8300, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 1151@.88 54.47 74.08 -19.53 45.84 5.12 3B.79 35.28 Peak 10a 183 HORIZOHTAL
2 11517.66 49.14 54.60 -13.86 31.51 5.1 38.80 35.19 Average 104 183 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 413 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode | IEEE 802.11ac 40MHz Nss1MCS0 CH 151 /Ant. 1 Polarization \%
Temperature 24°C Humidity 55% Test Engineer David Tseng
130Level {dBuWimj) Date: 2014-02-07 Time: 23:16:30
120
100
FCOCLASS-B
a0 l
FCC CLASS-B AV
60 !
40
20
01000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dB  dB/m dB cm deg
1 115@4.32 49,08 74.00 -24.92 49.45 5.12 3B.79 35.28 Peak 1aa 56 VERTICAL
2 11517.92 37.29 54.00 -16.71 25.66 5.12 38.50 35.29 Average 1aa 56 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 414 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159/Ant. 1 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBuV/im) Date: 20114-02-07 Time: 23:22:44
120
100
FCO CLASS-B |
80 l
2 FCC CLASS-B AV |
60 !
40
20
01000 8800. 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp &/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv'/m dBuv//m dB  dBuv dé  dB/m dB < deg
1 11588.55 44.94 54.00 -9.06 36.27 5.14 35.83 35.30 Average 101 152 HORIZOMTAL
2 11598.40 6@.02 74.00 -13.98 51.34 5,15 38.83 35.30 Peak 101 182 HORIZOMTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 415 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159 /Ant. 1 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3GLe\.reI {(dBuWim) Date: 2014-02-07 Time: 23:21:06
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV
60 5 !
40 L
20
G1IIIIIIIII 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit ©Over PRead Cablefntenna Preamp AfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 11587.36 40.00 54.00 -14.00 31.33 5.14 38.83 35.30 Lverage 108 253 WERTICAL
2 11587.68 53.66 74.08 -20.34 44.99 5.14 38.83 35.30 Peak 108 253 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 416 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 151/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuV/m) Date: 2014-02-07 Time: 23:43:57
120
100
FCO CLASS-B |
a0 l
FCC CLASS-B AV |
G0 1 !
40
20
01000 3300. 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp L&/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB m deg
1 11492.56 56.59 74,8080 -17.41 47.98 5.11 38.78 35.28 Peak 108 179 HORIZOHTAL
2 11517.68 41.55 54.00 -12.45 32.92 5.12 38.80 35.29 Average 100 179 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. 1 417 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 151/ Ant. 1+2+3 Polarization
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuW/m}) Date: 2014-02-07 Time: 23:42:31
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV
60 Z |
40
20
01000 8800, 16600, 24400. 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp A/Pos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv/m dBuv//m dB  dBuy dB  dB/m dB < deg
1 1151@.16 46.61 54.00 -13.39 31.98 5.12 38.79 35.28 Average 169 83 VERTICAL
2 11510.45 52.84 74.00 -21.16 44.21 5.12 38.79 35.25 Peak 168 53 VERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Page No. : 418 of 515
Issued Date - Jun. 30, 2014
FCCID : RSE-TC8717T



FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuWim) Date: 2014-02-07 Time: 23:40:34
120
100
FCC CLASS-B.
80 l
1 FCC CLASS-B AV
60 !
40
20
%1000 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dBb cm deg
1 11583.84 59.41 74.00 -14.59 50.74 5.14 385.83 35.30 Peak 106 155 HORIZOHTAL
2 11593. 84 44,586 54.08 -9,58 35,83 5.14 38.83 35.30 Average 188 185 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Page No. : 419 of 515
Issued Date - Jun. 30, 2014
FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuvim) Date: 2014-02-07 Time: 23:38:59
120
100

FCO CLASS.B |
80 l
FCC CLASS-B AV
G0 2 !
40
20
G1lle.‘ll.‘l 28300, 16600, 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 11591.76 43.02 54,00 -10.98 34.35 5.14 38.83 35.38 Average 1aa 167 WERTICAL
2 11681.44 56.57 74,80 -17.43 47.89 5.15 38.83 35.30 Peak 108 167 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 420 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 151/ Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3':.Le\.rel {dBu\/m} Date: 2014-02-07 Time: 23:46:31
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV |
60 1 ;
40
20
%1000 8800, 16600. 24400 32200 40000
Frequency {(MHz)
Limit Over PRead Cablefntenna Preamp Af/Pos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m dB  dBuv dé  dB/m dB cm deg
1 1151@.08 56,21 74.808 -17.79 47.58 5.12 38.79 35.28 Peak 1aa 181 HORIZONTAL
z  11517.76 42.3% 54.00 -11.62 33.75 5.12 35.80 35.29 Average 106 151 HORIZOMTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Page No. : 421 of 515
Issued Date - Jun. 30, 2014
FCCID : RSE-TC8717T




FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 151 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level {dBuVim) Date: 2014-02-07 Time: 23:45:22
120
100
FCOCLASS-B.
80 l
FCC CLASS-B AV
60 : |
40
20
G1IIIIIIIII 8800, 16600. 24400, 32200, 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPas  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv'/m dBuv/m dB  dBuv dé  dB/m dB <m deg
1 115a5. 64 39.42 54,00 -14.58 30.79 5.12 38.79 35.28 Average 10a 159 WERTICAL
2 11589, 28 51.75 74,00 -22.215 43.12 5.12 38.79 35.28 Peak 108 159 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 159 / Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level {dBuVim) Date: 2014-02-07 Time: 23:49:27
120
100
FCOCLASS-B.
a0 l
FCC CLASS-B AV
60 ! !
40
20
01000 2200, 16600, 24400, 32200, 40000
Frequency {MHz)
Limit Over PRead Cabledntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m dB  dBuv dé  dB/m dB cm deg
1 11589.76 58.33 74.00 -15.67 49.66 5.14 38.83 35.30 Peak 108 183 HORIZONTAL
2 11599.16 44.19 54.880 -9.81 35.52 5.14 38.83 35.30 Average 1aa 183 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 159 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
13 l‘.'Lwel (dBuv'/m) Date: 2014-02-07 Time: 23:48:06
120
100
FCO CLASS-B |
80 l
FCC CLASS-B AV |
60 2 !
1
40
20
01000 8800. 16600 24400, 32200. 40000
Frequency (MHz)
Limit ©Over PRead Cabledntenna Preamp &/Pos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB €m deg
1 11588.80 42.09 54.00 -11.91 33.42 5,14 38.83 35.30 Average 100 167 VERTICAL
2 11601.28 55.50 74.00 -15.50 46.52 5.15 35,83 35,30 Peak 100 167 VERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/Ant. 3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3':.Le'\.rel {dBuvim) Date: 2014-02-07 Time: 23:57:06
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV
60 |
1 I
40
20
l'\'1000 8800. 16600, 24400. 32200. 40000
Frequency (MHz)
Limit oOver PRead Cabledntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB cm deg
1 11546.48 51.84 74.00 -22.16 43,20 5.13 38.81 35.30 Peak 108 79 HORIZOHNTAL
2 11549. 28 39.49 54.00 -14.51 30.85 5.13 38.81 35.30 Average 108 79 HORIZONTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode | IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/Ant. 3 Polarization \%
Temperature 24°C Humidity 55% Test Engineer David Tseng
1 30Leﬂ..rel {(dBuVin) Date: 2014-02-07 Time: 23:55:58
120
100
FCOCLASS B
80 l
FCCCLASSH AV
60 {
e} |
40
20
01000 2800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit Over Read C{ablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuY/m dB  dBuv dB  dB/m dB cm deg
1 11539.44 38.67 54.00 -15.33 320.02 5.13 38.81 35.29 Average 104 165 WERTICAL
2 11541. 20 50.68 74.09 -23.32 42.94 5.13 38,81 35.30 Peak 108 165 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3'_,.Le*\.'el {(dBuVin) Date: 2014-02-08 Time: 00:01:21
120
100
FCOCLASS-B
80 l
FCC CLASS-B AV
60 2 |
40
20
G1IZIIZIIZI 2300, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp L/Pas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB <m deg
1 11568. 88 40.26 54.00 -13.74 31.60 5.13 38.83 35.30 Average 10a 179 HORIZONTAL
2 11568.88 52.73 74,00 -21.27 44.47 5.13 38.83 35.30 Peak 1aa 179 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/ Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level {dBuVWin) Date: 2014-02-07 Time: 23:59:58
120
100
FCO CLASS.B
a0 l
FCC CLASS-B AV
60 {
] |
40
20
G1000 8100. 16600, 24400, 32200, 40000
Frequency {MHz)
Limit ©Over PRead <Cablefntenna Preamp AfPas  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv//m de  dBuy dB  dB/m dB <m deg
1 11542.88 39.84 54.00 -14.96 30.40 5.13 38.81 35.30 Average 10a 165 VERTICAL
2 11546.96 51.49 74,00 -22.680 42.76 5.13 38.81 35.30 Peak 108 165 WVERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss2MCSO0 CH 155/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130 Level (dBulim) Date: 2014-02-08 Time: 00:05:20
120
100
FCO CLASS-B |
80 l
FCC CLASS-B AV
60 1 !
40
20
01000 8800, 16600. 24400. 32200. 40000
Frequency (MHz)
Limit oOver PRead dCablefntenna Preamp AfPos  T/Pos
Fregq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dé  dB/m dB €m deg
1 11566.96 54.49 74,00 -19.51 45.84 5.13 35.82 35.30 Peak 1aa 185 HORIZOHTAL
2 11568.72 48.24 54.08 -13.76 31.58 5.13 38.83 35.30 Average 108 185 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 80MHz Nss2MCSO0 CH 155/ Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
13 uLeveI {dBuVim) Date: 2014-02-08 Time: 00:03:03
120
100
FCO CLASS-B |
20 l
FCC CLASS-B AV
60 : |
40
20
01000 2800, 16600, 24400 32200, 40000
Frequency (MHz)
Limit ©Over PRead Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB cm deg
1 11550, 08 39,83 54.00 -14.97 30.39 5.13 38.81 35.30 Average 1aa 176 WERTICAL
2 11551.12 52.29 74,08 -21.71 43.54 5.13 38.82 35.30 Peak 188 176 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

For Beamforming

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 149 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuVim) Date: 2014-02-08 Time: 14:22:40
120
100
FCO CLASS-B |
80 l
! FCC CLASSB AV
60 !
40
20
%000 2800, 16600. 24400 32200 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp LfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Paol/Phase
MHz dBuv/m dBuv//m dB  dBuv dB dB/m dB m deg
1 11489.36 65.46 74.08 -5.54 546.55 5.11 38.78 35.28 Peak 108 188 HORIZONTAL
2 11490, 080 49,79 54,08 -4.21 41.18 5.11 38.78 35.28 Average 108 188 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 149 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level (dBuV/m) Date: 2014-02-08 Time: 14:17:43
120
100
FCO CLASS-B
80 l
FCC CLASS-B AV
60 z !
40
20
G1000 8800, 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBut//m dB  dBuv dB dB/m dB cm deg
1 11499, 08 43.55 54.09 -190.45 34.9%4 5.11 38.78 35.28 Average 1loa 168 WERTICAL
2 11491.68 58.72 74.00 -15.25% 50.11 5.11 38.78 35.28 Peak 108 168 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
13']Le'\-l'el {dBuvimy) Date: 2014-02-08 Time: 14:26:11
120
100
FCO CLASS-B
80 l
i FCC CLASS-B AV
60 !
40
20
01000 8800 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB dB/m dB cm deg
1 11569.94 48.39 54,080 -5.61 39.73 5.13 38.83 35.30 Average 1aa 185 HORIZONTAL
2 11571.36 &63.04 74,00 -19.95 54,37 5.14 38.83 35.30 Peak 108 185 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 157 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng

13 OLeveI {dBuV/im) Date: 2014-02-08 Time: 14:28:48

120

100

FCO CLASS-B

80 |

5 FCC CLASSB AV
60 |

40

20

1000 8800, 16600, 24400. 32200, 40000
Frequency {(MHz)

Limit ©Over Read Cableintenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phs

MHz dBuv/m dBuv/m dB  dBuv dB  dB/m dB cm deg
1 11564.95 47.85 54,08 -6.95 38.40 5.13 38.82 35.30 Average 109 172 WVERTIC?
2 11566.39 62.43 74.08 -11.57 53.78 5.13 38.82 35.30 Peak 109 172 WVERTIC?

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level {dBuWim) Date: 2014-02-08 Time: 14:32:14
120
100
FCO CLASS-B |
a0 {
7 |
FCC CLASS-B AV
60 !
40
20
01000 8300. 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cabletntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg
1 11657.37 5@.71 54.08 -3.29 41.99 5.16 38.86 35.30 Average 187 151 HORIZOHTAL
2 11660.58 6F.26 74.08 -5.74 59.54 5.16 38.86 35.30 Peak 187 181 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT

Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss1MCSO0 CH 165/ Ant. 1+2+3 Polarization \%

Temperature 24°C

Humidity 55%

Test Engineer David Tseng

Level (dBuvin)

Date: 2014-02-08 Time: 14:34:15

130
120
100
FCOCLASS-B |
80 l
3 FCC CLASS-B AV
60 !
40
20
l'\'101}0 83800, 16600, 24400, 32200. 40000
Frequency (MHz)
Limit ©ver Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuY/m dBul/m dB  dBuy dB  dB/m dB cm deg
1 11645.83 47.16 54.808 -6.34 38.4 5.16 38.86 35.30 Average 109 177 WERTICAL
2 11648.00 61.23 74,00 -12.77 52.51 5.16 38.86 35.30 Peak 108 177 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 149 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {(dBuVim) Date: 2014-02-08 Time: 14:50:31
120
100
FCO CLASS-B
20 l
1 FCC CLASS-B AV |
60 !
40
20
01000 2800 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB m deg
1 11483.75 63,01 74.00 -19.99 54.40 5.11 38.78 35.28 Peak 1a8 18& HORIZONTAL
2 11491.28 45.84 54,080 -5.956 39.43 5.11 38.78 35.28 Average 108 158 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. 1 437 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 149 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuV/m} Date: 2014-02-08 Time: 14:53:01
120
100
FCOCLASS-B |
80 l
FCC CLASS-B AV
60 1 !
40
20
l'\'1000 8800. 16600, 24400, 32200, 40000
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuy dB dB/m dB cm deg
1 11488.50 56.54 74.00 -17.46 47.93 5.11 38.78 35.28 Peak 108 84 VERTICAL
2 11488.88 45.91 54.00 -5.09 37.30 5.11 38.78 35.28 Average 108 84 VERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 157 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3l:'vaal (dBuV/m) Date: 2014-02-08 Time: 14:45:46
120
100
FCO CLASS-B |
20 l
1 FCC CLASS-B AV
80 !
40
20
%1000 8800, 16600. 24400, 32200. 40000
Frequency {MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pas
Freq Level Line Limit Level  Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB dB/m dB <m deg
1 11568.24 4.54 74,00 -9.46 55,88 5.13 38.83 35.30 Peak 108 184 HORIZONTAL
2 11578.24 50.056 54.00 -3.91 41.39 5.14 38.83 35.30 Average 189 184 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 157 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3'_.'vaal (dBuV/im) Date: 2014-02-08 Time: 14:47:55
120
100
FCO CLASSE |
a0 l
FCC CLASS-B AV
60 2 !
40
20
G1000 8300, 16600. 24400, 32200. 40000
Frequency (MHz)
Limit Over PRead Cablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuy dB  dB/m dB m deg
1 11571.36 43.88 54.00 -10.12 35.21 5.14 38.83 35.30 Average 108 172 WERTICAL
2 11573.84 57.81 74.00 -16.19 49.14 5.14 38.83 35.30 Peak 109 172 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 165 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30|—e“"‘3| {dBuv/m) Date: 2014-02-08 Time: 14:37:02
120
100
FCO CLASS-B |
20 l
2 FCC CLASS-B AV |
60 !
40
20
01000 8800 16600. 24400, 32200 40000
Frequency (MHz)
Limit Over Read Cableintenna Preamp AfPos T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 11651.68 49,27 54.08 -4.73 40,55 5.16 38.86 35.30 Average 1a3 183 HORIZOHTAL
2 116857.29 63,83 74.00 -18.17 55.11 5.16 38.86 35.30 Peak 183 183 HORIZOHTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 20MHz Nss2MCSO0 CH 165 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuim) Date: 2014-02-08 Time: 14:39:34
120
100
FCO CLASS-B |
20 l
2 FCC CLASS-B AV
60 !
40
20
%3000 8800. 16600, 24400 32200 40000
Frequency (MHz)
Limit Over Read Cableintenna Preamp AfPos  T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol /Phase
MHz dBuv/m dBuv/m dB  dBuy dé  dB/m dB cm deg
1 11651.25 45.79 54.080 -5.38 36,958 5.16 38.86 35.30 Average 124 173 WERTICAL
2 11651.76 60,15 74.08 -13.85 51.43 5.16 38.86 35.30 Peak 124 173 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. 1 442 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 151/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBu\/m) Date; 2014-02-10 Time: 13:46:50
120
100
FCO CLASS-B |
80 l
FCC CLASSB AV
60 2 !
40
20
01000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pas
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv//m de  dBuv dB dB/m dB m deg
1 11491.65 46.32 54.00 -7.68 37.71 5.11 38.78 35.18 Average 1o 181 HORIZOHTAL
2 11528.27 58.00 74.00 -16.00 49.36 5.13 38§.8@ 35.29 Peak 1aa 181 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 151/ Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBu\im) Date: 20114-02-10 Time: 13:47:54
120
100
FCOCLASS-B
80 l
FCC CLASS-B AV
60 2 !
40
20
G1000 8800, 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over Read dCablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuY/m dBul/m dB  dBuv dB dB/m dB <m deg
1 11493.41 43.65 54.00 -19.35 35.03 5.12 38.78 35.28 Average 10@ 176 WERTICAL
2 11568.48 55.43 74.00 -15.57 46,50 5.12 38.79 35.28 Peak 108 176 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 3']Le\-l'el {dBuV/m) Date: 2014-02-10 Time: 13:44:51
120
100
FCO CLASS-B |
80 l
1 FCC CLASS-B AV
60 !
40
20
G1000 8800. 16600, 24400, 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m de  dBuv dB  dB/m dB m deg
1 11581.51 ©1.59 74,08 -12.41 521.92 5.14 35.83 35.30 Peak 108 181 HORIZONTAL
2 11585.67 47.73 54.08 -6.27 39.06 5.14 38.83 35.30 Average 108 181 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc.
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss1MCSO0 CH 159 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Le\-l'el {dBuv/m) Date: 2014-02-10 Time: 13:43:39
120
100

FCO CLASSB |
80 l
FCC CLASS-B AV
60 |
1 I
40
20
l'\'1l.'ll.'ll2l 8300, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp AfPos T/Paos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv'/m dB  dBuv dé  dB/m dB cm deg
1 11589.92 52.21 74.00 -21.79 43.54 5.14 385.83 35.30 Peak 1089 25 WERTICAL
2 11592.40 41.95 54.00 -12.85 33.238 5.14 38.83 35.30 Average 1089 25 WERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

SPORTON International Inc. Page No. : 446 of 515

TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 151/ Ant. 1+2+3 Polarization H

Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 30Level {dBuWim) Date: 2014-02-10 Time: 13:38:08
120
100
FCO CLASS-B |
a0 l
5 FCC CLASS-B AV
60 !
40
20
01000 8300. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 11493.17 46.8F 54,080 -7.16 38.23 5.11 38.78 35.28 Average 186 151 HORIZOHTAL
2 11529.5@ 59.67 74,00 -14.35 51.03 5.13 38.8@ 35.29 Peak 196 181 HORIZOHTAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 151 / Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
13‘}Le*\.rel {dBuv/m) Date: 2014-02-10 Time: 13:36:31
120
100
FCO CLASS-B.
80 l
] FCC CLASS-B AV
] !
40
20
0000 8800, 16600. 24400, 32200. 40000
Frequency (MHz)
Limit ©Over Read CableAntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB cm deg
1 11491.73 59,75 74.08 -14.25 51.14 5.11 38.78 35.28 Peak 188 1780 WERTICAL
2 11492.61 43.98 54.00 -10.02 35,37 5.11 38.78 35.28 Average 188 1780 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 159 / Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
1 SOLeveI {dBuvim) Date: 2014-02-10 Time: 13:40:32
120
100
FCO CLASS-B
80 |
7 FCC CLASS-B AV |
60 !
40
20
%1000 2800 16600. 24400, 32200. 40000
Frequency (MHz)
Limit ©Over Read Cableintenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dB dB/m dB cm deg
1 11579.98 61.32 74.08 -12.68 52.65 5.14 38.83 35.30 Peak 1aa 181 HORIZOHTAL
2 11587.52 47.58 54.00 -6.42 33.91 5.14 38.83 35.30 Lverage 1aa 181 HORIZOHTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 40MHz Nss2MCSO0 CH 159 / Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
13':.Le\.rel {dBuW/m) Date: 2014-02-10 Time: 13:41:51
120
100

FCO CLASS-B
a0 l
FCC CLASS-B AV
60 1 !
10 ]
20
G1IIIIIIISI 8300. 16600, 24400. 32200, 40000
Frequency (MHz)
Limit Over Read Cabletntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB m deg
1 11588.00 56.68 74.00 -17.32 48.01 5.14 38.83 35.30 Peak 109 295 VERTICAL
2 11593.29 41.99 54,08 -12.180 33,23 5.14 38.83 35.30 Average 108 2@5 WVERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/ Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {dBuvim) Date: 2014-02-10 Time: 13:51:14
120
100
FCC CLASS-B |
80 l
FCC CLASS-B AV |
60 ! !
40
20
03000 8800. 16600, 24400 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dé  dBuv dé  dB/m dB cm deg
1 11546.83 58.26 74.08 -15.74 49.62 5.13 38.81 35.30 Peak 108 183 HORIZONTAL
2 11547.85 43.93 54.00 -10.07 35,29 5.13 38.81 35.30 Average 108 183 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss1MCSO0 CH 155/ Ant. 1+2+3 Polarization \%
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {tBuN/m) Date: 2014-02-10 Time: 13:49:54
120
100
FCO CLASS-B
30 l
FCC CLASS-B AV
60 7 !
40
20
01000 8800. 16600. 24400. 32200. 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp AfPos  T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB €m deg
1 11549.99 41.42 54.09 -12.58 32.78 5.13 38.81 35.30 Average 108 173 WERTICAL
2 11543.53 54.39 74,09 -19.681 45.75 5.13 38.81 35.30 Peak 108 173 WERTICAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)
Operating Mode IEEE 802.11ac 80MHz Nss2MCSO0 CH 155/ Ant. 1+2+3 Polarization H
Temperature 24°C | Humidity 55% Test Engineer David Tseng
130Level {UBuUV/im) Date: 2014-02-10 Time: 13:52:22
120
100
FCO CLASS-B.
20 |
2 FCC CLASS-B AV
60 !
40
20
%1000 8800, 16600, 24400, 32200, 40000
Frequency (MHz)
Limit Over Read Cablefntenna Preamp LfPos  T/Pos
Freq Level Line Limit Level  Loss Factor Factor Remark Pal/Phase
MHz dBuv/m dBuv//m dB  dBuv dé  dB/m dB <m deg
1 11541.51 45.98 54.00 -5.92 37.34 5.13 38.81 35.30 Average 1aa 179 HORIZONTAL
2 11543.14 61.17 74,00 -12.83 52.53 5.13 38.81 35.30 Peak 1aa 179 HORIZONTAL
Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
Note 2: Emission level (dBuV/m) = 20 log Emission level (uV/m).
Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.
Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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Transmitter Radiated Emissions (1GHz~10th Harmonic)

Operating Mode IEEE 802.11ac 80MHz Nss2MCSO0 CH 155/ Ant. 1+2+3 Polarization \%

Temperature 24°C | Humidity 55% Test Engineer David Tseng
13']Le'\-l'el {dBuvim) Date: 2014-02-10 Time: 13:53:43
120
100

FCO CLASS.B |
a0 l
FCC CLASS-B AV
60 {
1 I
40
20
l31000 8800. 16600, 24400, 32200, 40000
Frequency (MHz)
Limit ©Over Read Cablefntenna Preamp AfPos T/Pos
Freq Level Line Limit Level Loss Factor Factor Remark Pol/Phase
MHz dBuv/m dBuv/m dB  dBuv dé  dB/m dB <m deg
1 11548.19 50.70 74.00 -23.30 42.06 5.13 38.81 35.30 Peak 199 325 WERTICAL
2 11558.33 39.36 54,00 -14.64 30.71 5.13 38.82 35.3@ Average 19a 325 WVERTICAL

Note 1:The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.

Note 2: Emission level (dBuV/m) = 20 log Emission level (uv/m).

Note 3: Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level.

Note 4: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
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4.6. Band Edge and Fundamental Emissions Measurement
4.6.1. Limit

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall within

the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (microvolt/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

4.6.2. Measuring Instruments and Setting

Please refer to section 6 of equipments list in this report. The following table is the setting of the spectrum

analyzer.

Spectrum Analyzer Setting
Attenuation Auto
Span Frequency 100 MHz

RBW / VBW (Emission in restricted band) 1MHz / 3MHz for Peak, 1MHz / 10Hz for Average
RBW / VBW (Emission in non-restricted band) | 100 kHz /300 kHz for Peak

4.6.3. Test Procedures

1. The test procedure is the same as section 4.5.3, only the freqeuncy range investigated is limited to
100MHz around bandedges.

2. In case the emission is fail due to the used RBW/VBW is too wide, marker-delta method of FCC Public
Notice DA0O-705 will be followed.

4.6.4. Test Setup Layout

RX Antenna

Ant. feed
point

1
Metal Full Soldered Ground Plane
Spectrum Anahzer

I Receiver
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4.6.5.

4.6.6.

4.6.7.

Test Deviation

There is no deviation with the original standard.

EUT Operation during Test

The EUT was programmed to be in continuously transmitting mode.

Results of Emission not in Restricted Band

Following channel(s) was (were) selected for the final test as listed below.

For Non-Beamforming

wooe | mecnan | JeTeD | MOPLATION [MOODLATION oATA RATE
802.11a Ant.1 149, 157, 165 OFDM BPSK 6
802.11a Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK 6
802.11ac 20MHz Ant.1 149, 157, 165 OFDM BPSK MCSO (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (13)
802.11ac 40MHz Ant.1 151, 159 OFDM BPSK MCSO0 (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (27)
802.11ac 80MHz Ant.3 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO0 (58.5)
For Beamforming
wobe | tonan | geores [ HODULATION [HODULATION DATARATE
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (6.5)
802.11ac 20MHz | Ant.1+2+3, CDD | 149, 157, 165 OFDM BPSK MCSO0 (13)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO (13.5)
802.11ac 40MHz | Ant.1+2+3, CDD 151, 159 OFDM BPSK MCSO0 (27)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO0 (29.3)
802.11ac 80MHz | Ant.1+2+3, CDD 155 OFDM BPSK MCSO (58.5)
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For Non-Beamforming
Low Band Edge Plot on Configuration IEEE 802.11a / Reference Level / Ant. 1
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 88.47 dBuv
Ref 97 dBpv *Att O dB SWT 40 ms 5.786263750 GHz
; |
D1 88.4]7 dBp A 2
50
~70
——D2 58.47 dBJ
~50
|10 3DB
~30
-20
10
-0
Center 5.785 GHz 3 MHz/ Span 30 MHz
Date: 7.FEB.2014 21:44:36
Low Band Edge Plot on Configuration IEEE 802.11a/CH 149 /Ant. 1
@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 56.43 dBuv
Ref 97 dBpv *Att O dB SWT 580 ms 5.724288125 GHz
o0 51 88.47 dBN ”
50
~70
r60 D2 §8.47 dB
~50
-40‘ 3DB
-3 v
~20
10
-0
Start 30 MHz 569.5 MHz/ Stop 5.725 GHz
Date: 7.FEB.2014 21:48:36
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Low Band Edge Plot on Configuration IEEE 802.11ac 80MHz Nss2MCSO / Reference Level /

Ant. 1+2+3
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Low Band Edge Plot on Configuration IEEE 802.11ac 80MHz Nss2MCSO0 / CH 155/ Ant. 1+2+3
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Ref 97 dBuv *Att 0 dB SWT 3.5 s 5.867075000 GHz

|

D1 84.98 dBu

D2 54.98 dBW

-50

~0-

Start 5.85 GHz 3.415 GHz/ Stop 40 GHz

Date: 10.FEB.2014 15:06:27

SPORTON International Inc. Page No. : 509 of 515
TEL : 886-3-327-3456 Issued Date :Jun. 30, 2014
FAX : 886-3-327-0973 FCCID : RSE-TC8717T



FCC TEST REPORT Report No.: FR422507AA

4.7. Antenna Requirements

4.7.1. Limit
Except for special regulations, the Low-power Radio-frequency Devices must not be equipped with any
jacket for installing an antenna with extension cable. An intentional radiator shall be designed to ensure that
no antenna other than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional radiator shall
be considered sufficient to comply with the provisions of this Section. The manufacturer may design the unit
so that the user can replace a broken antenna, but the use of a standard antenna jack or electrical connector
is prohibited. Further, this requirement does not apply to intentional radiators that must be professionally

installed.

4.7.2. Antenna Connector Construction

Please refer to section 2.4 in this test report; antenna connector complied with the requirements.
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5. LIST OF MEASURING EQUIPMENTS

Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
EMI Test Receiver R&S ESCS 30 100355 OKHz~2.75GHz | Apr. 12,2013 | Conduction
(CO01-CB)
Conducti
LISN F.C.C. FCC-LISN-50-16-2 04083 150kHz ~ 100 MHz| Nov. 23, 2013 onduction
(CO01-CB)
Conduction
LISN Schwarzbeck NSLK 8127 8127647 9kHz ~ 30MHz | Nov. 23, 2013
(CO01-CB)
Conduction
COND Cable Woken Cable 01 150kHz ~ 30 MHz | Dec. 04, 2013
(CO01-CB)
Software Audix E3 5.410e Conduction
' (CO01-CB)
BILOG ANTENNA Schaffner CBL6112D 22021 20MHz ~2GHz | Apr. 16,2013 | hadation
(03CHO1-CB)
Radiation
Loop Antenna Teseq HLA 6120 24155 9kHz - 30 MHz Nov. 05, 2012* 1t
(03CHO1-CB)
Horn Antenna EMCO 3115 00075790 750MHz~18GHz | Nov.01,2013 | hadation
(03CHO01-CB)
Radiation
Horn Antenna | SCHWARZBEAK | BBHA 9170 BBHA9170252 | 15GHz ~40GHz | Dec. 17,2013 | 030101 cp)
Pre-Amplifier Agilent 8447D 2044A10991 | 0.1MHz~1.3GHz | Nov. 12,2013 | Radiation
(03CHO1-CB)
Pre-Amplifier Agilent 84498 3008A02310 | 1GHz ~26.5GHz | Dec. 16,2013 | adition
(03CHO1-CB)
Pre-Amplifier WM TF-130N-R1 923365 26GHz ~ 40GHz | Oct. 23,2013 | Hadiation
(03CHO1-CB)
Spectrum analyzer R&S FSP40 100019 OKHz-40GHz | Dec. 02,2013 | Radiation
(03CHO1-CB)
EMI Test Receiver Agilent N9038A MY52260123 9kHz ~ 8GHz Dec. 12,2013 | Radiation
(03CHO1-CB)
Turn Table INN CO CO 2000 N/A 0 ~ 360 degree N.CR Radiation
(03CHO1-CB)
Antenna Mast INN CO €02000 N/A 1m-4m N.C.R Radiation
(03CHO01-CB)
Radiation
RF Cable-low Woken Low Cable-1 N/A 30 MHz-1GHz | Nov. 17,2013
(03CHO01-CB)
: Radiat
RF Cable-high Woken High Cable-1 N/A 1GHz—-26.5GHz| Nov. 17, 2013 adiation
(03CHO1-CB)
: Radiat
RF Cable-high Woken High Cable-2 N/A 1GHz—-26.5GHz| Nov. 17, 2013 adiation
(03CHO1-CB)
. Radiat
RF Cable-high Woken High Cable-3 N/A 1GHz-40GHz | Nov. 17,2013 adiation
(03CHO1-CB)
. Radiation
RF Cable-high Woken High Cable-4 N/A 1 GHz - 40 GHz Nov. 17, 2013
(03CHO1-CB)
Signal analyzer R&S FSV40 100979 OkHz~40GHz | Nov. 29,2013 | Conducted
(TH01-CB)
Temp. and Humidity . Conducted
Ten Billion TTH-D3SP TBN-931011 | -30~100 degree | Jun. 04,2013
Chamber (TH01-CB)
RF Cable-high Woken High Cable-7 1GHz—-26.5GHz| Nov. 17,2013 | ondueted
X ] o (THO1-CB)
RF Cable-high Woken High Cable-8 1GHz—26.5GHz| Nov. 17,2013 | Conducted
° ] U (THO1-CB)
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Instrument Manufacturer Model No. Serial No. Characteristics | Calibration Date Remark
. Conducted
RF Cable-high Woken High Cable-9 - 1GHz-26.5GHz| Nov. 17,2013
(THO1-CB)
. Conducted
RF Cable-high Woken High Cable-10 - 1GHz -26.5GHz| Nov. 17,2013 .
(THO1-CB)
. Conducted
RF Cable-high Woken High Cable-11 - 1GHz -26.5GHz| Nov. 17,2013 .
(THO1-CB)
Power Sensor Anritsu MA2411B 0917223 300MHz~40GHz | Sep. 18,2013 | Conducted
(THO1-CB)
Power Meter Anritsu ML2495A 1035008 300MHz~40GHz | Sep. 18,2013 | Conducted
(THO1-CB)
Note: Calibration Interval of instruments listed above is one year.
*Calibration Interval of instruments listed above is two year.
N.C.R. means Non-Calibration required.
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6. MEASUREMENT UNCERTAINTY

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of X;
Probability
Contribution Value Unit | Distribution U(Xi)
k

Receiver reading 0.026 dB normal(k=2) 0.013
Cable loss 0.002 dB normal(k=2) 0.001
AMNY/LISN specification 1.200 dB normal(k=2) 0.600
Mismatch
Receiver VSWR 1= -0.080 dB U-shaped 0.060
AMN/LISN VSWR 2=
Combined standard uncertainty Uc(y) 1.2
Measuring uncertainty for a level of confidence of 95%  U=2Uc(y) 24

Uncertainty of Radiated Emission Measurement (30MHz ~ 1,000MHz)

Uncertainty of X;
Contribution Value Unit ;ri;ﬁsz:z u(xi )
k
Receiver reading +0.173 dB K=1 0.086
Cable loss +0.174 dB K=2 0.087
Antenna gain +0.169 dB K=2 0.084
Site imperfection +0.433 dB Triangular 0.214
Pre-amplifier gain +0.366 dB K=2 0.183
Transmitter antenna +£1.200 dB Rectangular 0.600
Signal generator 10.461 dB Rectangular 0.231
Mismatch +0.080 dB U-shape 0.040
Spectrum analyzer +0.500 dB Rectangular 0.250
Combined standard uncertainty Uc(y) 1.778
Measuring uncertainty for a level of confidence of 95%  U=2Uc(y) 3.555
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Uncertainty of Radiated Emission Measurement (1GHz ~ 18GHz)

Uncertainty of X;
Contribution Value Unit ;:;zszilgr\ U(Xi )
k

Receiver reading +0.191 dB K=1 0.095
Cable loss +0.169 dB K=2 0.084
Antenna gain 10.191 dB K=2 0.096
Site imperfection +0.582 dB Triangular 0.291
Pre-amplifier gain +0.304 dB K=2 0.152
Transmitter antenna +1.200 dB Rectangular 0.600
Signal generator +0.461 dB Rectangular 0.231
Mismatch +0.080 dB U-shape 0.040
Spectrum analyzer +0.500 dB Rectangular 0.250
Combined standard uncertainty Uc(y) 1.839
Measuring uncertainty for a level of confidence of 95%  U=2Uc(y) 3.678

Uncertainty of Radiated Emission Measurement (18GHz ~ 40GHz)

Uncertainty of X;
Contribution Value Unft ;:;Eszilz u(Xi )
k
Receiver reading +0.186 dB K=1 0.093
Cable loss +0.167 dB K=2 0.083
Antenna gain +0.190 dB K=2 0.095
Site imperfection +0.488 dB Triangular 0.244
Pre-amplifier gain +0.269 dB K=2 0.134
Transmitter antenna +1.200 dB Rectangular 0.600
Signal generator +0.461 dB Rectangular 0.231
Mismatch +0.080 dB U-shape 0.040
Spectrum analyzer 10.500 dB Rectangular 0.250
Combined standard uncertainty Uc(y) 1.771
Measuring uncertainty for a level of confidence of 95%  U=2Uc(y) 3.541
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Uncertainty of Conducted Emission Measurement

Uncertainty of X;
Contribution Value Unit ;:;:::3::1 U(Xi )
k

Cable loss +0.038 dB K=2 0.019

Attenuator +0.047 dB K=2 0.024

Power Meter specification +0.300 dB Triangular 0.150

Power Sensor specification +0.300 dB Rectangular 0.150

Signal generator 10.461 dB Rectangular 0.231

Mismatch +0.080 dB U-shape 0.040

Spectrum analyzer +0.500 dB Rectangular 0.250

Combined standard uncertainty Uc(y) 0.863

Measuring uncertainty for a level of confidence of 95%  U=2Uc(y) 1.726
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